S.No. Part # Product Name Option Price Qty Action
Parts – Spike Harrow
1 16270 FRAME SIDE ANGLE, 1/4” PL X 6 21/32” X 51 1/2” (SH)
More Info
$
2 Parts - SH #1 Pipe Weldment
More Info
$
3 Parts - SH #2 Pipe Weldment
More Info
$
4 Parts - SH #3 Pipe Weldment
More Info
$
5 Parts - SH #4 Pipe Weldment
More Info
$
6 Parts - SH #5 Pipe Weldment
More Info
$
7 16276 HITCH WELDMENT (SH)
More Info
$
8 16277 FRAME BAR WELDMENT (SH)
More Info
$
9 16278 ADJUSTING BAR, 1/2” PL X 3” X 51”
More Info
$
10 16280 FRAME BRACE BAR, 1/4” PL X 2” X 54 3/4”
More Info
$
11 16281 STRUT CHAIN, 3/16” X 5”
More Info
$
12 T733 HEX BOLT, 1/2” X 1 1/2”, GR. 2
More Info
$
13 15782 HEX BOLT, 1/2” X 2” GR 5
More Info
$
14 14150 HEX BOLT 3/8” X 1 1/2”
More Info
$
15 9225 FLAT WASHER 1/2”
More Info
$
16 15130 FLAT WASHER, 3/8”
More Info
$
17 16104 LOCKNUT, 1/2”
More Info
$
18 9226 HEX SELF LOCKING FLANGE NUT, 1/2”
More Info
$
19 15131 LOCK NUT W/NYLON INSERT, 3/8”
More Info
$
20 T33 DRAFT PIN, 7/8” CAT. 1 W/ NUT AND WASHER
More Info
$
21 16246 SPIKE, BOLT ON 6” (SH)
More Info
$
22 15094 ANGLE ADJUSTING PIN (ATVD-2)
More Info
$
23 9979 HAIR PIN CLIP
More Info
$